samranis. FCC RF Test Report

Report No. : FG460505P

N77(100M)_CP- N77(100M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH

[spectrum Anayzer 1
[Swept sA

OFDM_QPSK_Edge 1RB_Left Low CH

> Fas g Type Poee (RS
Couping D CamCor
L o™ Freq Ref e

AglHokd 1001100
Tig: Free Fun

g Type: Power (MSI
Au|Hokd: 100100
Tg: Free Run

Stop 20, Video BW 3.0 MHZ' Stop 39,800 GHz|
‘Sweep 34.7 ms (400 Sweep 347 ms (40001 pts)|
Function Vaiue Mode Trace Scake

L — f

Function Function Width

Functian Width Function Vaue

N77(100M)_CP- N77(100M)_CP-
OFDM_QPSK_Edge 1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left_Mid_CH

[Swept A
KEYSIGHT Input RF o Type: Power (RMS]
R T epe CoudlogDC Mook 1001100

e Y

g Type: Power (MSI
BuglHold 100100
Tg: Free Run

Scale/Div 10 dB

Video BW 3.0 MKz Stop 20 Video BW 3.0 MHZ' Stop 39.800 GH
‘Sweep 34.7 ms (400 Sweep 347 ms (40001 pts)
Function Vaiue Mode Trace Scake

Function Function Width

L — f

Function Functian Width Function Vaue
9 dEm

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZTEM45A2

Page Number 1 A4-27 of A42



SPORTON LAB.

FCC RF Test Report

Report No. : FG460505P

N77(100M)_CP-
OFDM_QPSK_Edge_1RB_Left_High CH

= Power (RS

Video BW 3.0 MHz" Stop 20.000 GHz|

‘Sweep 34.7 ms (80001 pts)

Function Function Width Function Vaiue

N77(100M)_CP-
OFDM_QPSK_Edge_1RB_Left_High CH

U+

Pz 500 #en 108

g Type: Power (MSI
Au|Hokd: 100100

w  Tig Freeun

oF

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 39,800 GHz|

Swesp 347 ms (40001 ps)]

Function Functian Width Function Vaue

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZTEM45A2

Page Number 1 A4-28 of A42



amranas. FCC RF Test Report Report No. : FG460505P

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
77 30 20 637334 3560.01 CF(’?‘SEEM 1@0 seegraph  PASS
77 30 20 637334 3560.01 CFSSEEM 1@50  seegraph  PASS
77 30 20 637334 3560.01 CF;SEEM 51@0  seegraph  PASS
77 30 20 641666  3624.99 CF(’D‘S;?M 1@0 seegraph  PASS
77 30 20 641666  3624.99 CFSS;?M 1@50  seegraph  PASS
77 30 20 641666  3624.99 C'BSEEM 51@0  seegraph  PASS
77 30 20 646000 3690.0 C'ZSQEM 1@0 seegraph  PASS
77 30 20 646000 3690.0 CZ‘S&E M 1@50  seegraph  PASS
77 30 20 646000 3690.0 CFSS;?M 51@0  seegraph  PASS
77 30 60 638668 3580.02 C'BSEEM 1@0 seegraph  PASS
77 30 60 638668  3580.02 C'ZSQEM 1@161  seegraph  PASS
77 30 60 638668  3580.02 CFSSQEM 162@0  seegraph  PASS
77 30 60 641666 3624.99 CF(’?'SEEM 1@0 seegraph  PASS
77 30 60 641666  3624.99 CgSgEM 1@161  seegraph  PASS
77 30 60 641666  3624.99 CF(;SEEM 162@0  seegraph  PASS
77 30 60 644666  3669.99 CFSSQEM 1@0 seegraph  PASS
77 30 60 644666 3669.99 CF(’?'SEEM 1@161  seegraph  PASS
77 30 60 644666  3669.99 CgSgEM 162@0  seegraph  PASS
77 30 100 640000 3600.0 CF(SSEEM 1@0 seegraph  PASS
77 30 100 640000 3600.0 CFSSEEM 1@272  seegraph  PASS
77 30 100 640000 3600.0 CF(’?'SEEM 273@0  seegraph  PASS
77 30 100 641666  3624.99 CF(’?'SEEM 1@0 seegraph  PASS
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77 30 100 641666  3624.99 CFSS;? M 1@272  seegraph  PASS

77 30 100 641666 3624.99 CF(SSEEM 273@0  seegraph  PASS

77 30 100 643332 3649.98 CF(SS;? M 1@0 seegraph  PASS

77 30 100 643332 3649.98 CF(’?‘SEE M 1@272  seegraph  PASS

77 30 100 643332  3649.98 CFSS;? M 273@0  seegraph  PASS
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Software Version: 23.06.1602

FR1 N78 SISO (Ant4)

LTE Band: 2, LTE BW: 10M, LTE ARFCN: Mid

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-0.56dB

Band (iﬁf) Ba(nl\ﬁl:vzi?th Arfen ('Jﬁ% Modulation RB Fﬁ)‘ii’fr?ﬁtserﬁ) (Eg{rrﬁ)) E({E)P
78 30 20 637334 3560.01 DFT-s-OFDM QPSK l@1 21.98 21.42  0.1387
78 30 20 637334 3560.01 DFT-s-OFDM 16 QAM l@1 21.23 20.67  0.1167
78 30 20 641666 3624.99 DFT-s-OFDM QPSK l@1 22.74 22.18 0.1652
78 30 20 641666 3624.99 DFT-s-OFDM 16 QAM l@1 21.91 21.35 0.1365
78 30 20 646000 3690 DFT-s-OFDM QPSK l@1 22.54 21.98 0.1578
78 30 20 646000 3690 DFT-s-OFDM 16 QAM l@1 21.85 21.29 0.1346
78 30 30 637668 3565.02 DFT-s-OFDM QPSK l@1 22.09 21.53 0.1422
78 30 30 637668 3565.02 DFT-s-OFDM 16 QAM l@1 21.34 20.78  0.1197
78 30 30 641666 3624.99 DFT-s-OFDM QPSK l@1 22.6 22.04 0.1600
78 30 30 641666 3624.99 DFT-s-OFDM 16 QAM l@1 21.99 21.43  0.1390
78 30 30 645666 3684.99 DFT-s-OFDM QPSK l@1 22.63 22.07 0.1611
78 30 30 645666 3684.99 DFT-s-OFDM 16 QAM l@1 21.77 21.21 0.1321
78 30 40 638000 3570 DFT-s-OFDM QPSK l@1 22 21.44  0.1393
78 30 40 638000 3570 DFT-s-OFDM 16 QAM l@1 21.37 20.81 0.1205
78 30 40 641666 3624.99 DFT-s-OFDM QPSK l@1 22.7 22.14 0.1637
78 30 40 641666 3624.99 DFT-s-OFDM 16 QAM l@1 22.05 21.49  0.1409
78 30 40 645332 3679.98 DFT-s-OFDM QPSK l@1 22.22 21.66  0.1466
78 30 40 645332 3679.98 DFT-s-OFDM 16 QAM l@1 21.49 20.93 0.1239
78 30 50 638334 3575.01 DFT-s-OFDM QPSK l@1 21.75 21.19 0.1315
78 30 50 638334 3575.01 DFT-s-OFDM 16 QAM l@1 20.97 20.41  0.1099
78 30 50 641666 3624.99 DFT-s-OFDM QPSK l@1 22.41 21.85 0.1531
78 30 50 641666 3624.99 DFT-s-OFDM 16 QAM l@1 21.71 21.15 0.1303
78 30 50 645000 3675 DFT-s-OFDM QPSK l@1 22.37 21.81 0.1517
78 30 50 645000 3675 DFT-s-OFDM 16 QAM l@1 21.58 21.02 0.1265
78 30 60 638668 3580.02 DFT-s-OFDM QPSK l@1 21.91 21.35 0.1365
78 30 60 638668 3580.02 DFT-s-OFDM 16 QAM l@1 21.03 20.47 0.1114
78 30 60 641666 3624.99 DFT-s-OFDM QPSK l@1 22.39 21.83 0.1524
78 30 60 641666 3624.99 DFT-s-OFDM 16 QAM l@1 21.64 21.08 0.1282
78 30 60 644666 3669.99 DFT-s-OFDM QPSK l@1 22.23 21.67 0.1469
78 30 60 644666 3669.99 DFT-s-OFDM 16 QAM l@1 215 20.94 0.1242
78 30 70 639000 3585 DFT-s-OFDM QPSK l@1 21.71 21.15 0.1303
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78 30 70 639000 3585 DFT-s-OFDM 16 QAM l@1 20.85 20.29  0.1069
78 30 70 641666 3624.99 DFT-s-OFDM QPSK l@1 22.34 21.78  0.1507
78 30 70 641666 3624.99 DFT-s-OFDM 16 QAM l@1 21.48 20.92 0.1236
78 30 70 644332 3664.98 DFT-s-OFDM QPSK l@1 22.28 21.72  0.1486
78 30 70 644332 3664.98 DFT-s-OFDM 16 QAM l@1 21.38 20.82  0.1208
78 30 80 639334 3590.01 DFT-s-OFDM QPSK l@1 21.72 21.16  0.1306
78 30 80 639334 3590.01 DFT-s-OFDM 16 QAM l@1 20.87 20.31 0.1074
78 30 80 641666 3624.99 DFT-s-OFDM QPSK l@1 22.22 21.66  0.1466
78 30 80 641666 3624.99 DFT-s-OFDM 16 QAM l@1 21.48 20.92  0.1236
78 30 80 644000 3660 DFT-s-OFDM QPSK l@1 22.07 2151 0.1416
78 30 80 644000 3660 DFT-s-OFDM 16 QAM l@1 21.32 20.76  0.1191
78 30 90 639668 3595.02 DFT-s-OFDM QPSK l1@1 21.65 21.09 0.1285
78 30 90 639668 3595.02 DFT-s-OFDM 16 QAM l@1 20.9 20.34 0.1081
78 30 90 641666 3624.99 DFT-s-OFDM QPSK l@1 22.33 21.77  0.1503
78 30 90 641666 3624.99 DFT-s-OFDM 16 QAM l@1 21.49 20.93 0.1239
78 30 90 643666 3654.99 DFT-s-OFDM QPSK l@1 22.15 2159 0.1442
78 30 90 643666 3654.99 DFT-s-OFDM 16 QAM l@1 21.34 20.78  0.1197
78 30 100 640000 3600 DFT-s-OFDM PI/2 BPSK  135@67 22.3 21.74  0.1493
78 30 100 640000 3600 DFT-s-OFDM PI/2 BPSK l@1 22.42 21.86 0.1535
78 30 100 640000 3600 DFT-s-OFDM PI/2 BPSK 1@271 22.16 21.6 0.1445
78 30 100 640000 3600 DFT-s-OFDM QPSK 135@67 22.31 21.75  0.1496
78 30 100 640000 3600 DFT-s-OFDM QPSK l@1 22.2 21.64  0.1459
78 30 100 640000 3600 DFT-s-OFDM QPSK l@271 22.13 21.57 0.1435
78 30 100 640000 3600 DFT-s-OFDM 16 QAM 135@67 21.45 20.89 0.1227
78 30 100 640000 3600 DFT-s-OFDM 16 QAM l@1 21.45 20.89 0.1227
78 30 100 640000 3600 DFT-s-OFDM 16 QAM l@271 21.34 20.78  0.1197
78 30 100 640000 3600 DFT-s-OFDM 64 QAM 135@67 19.96 194 0.0871
78 30 100 640000 3600 DFT-s-OFDM 64 QAM l@1 20.11 19.55 0.0902
78 30 100 640000 3600 DFT-s-OFDM 64 QAM 1@271 19.74 19.18 0.0828
78 30 100 640000 3600 DFT-s-OFDM 256 QAM 135@67 17.94 17.38  0.0547
78 30 100 640000 3600 DFT-s-OFDM 256 QAM l1@1 17.61 17.05 0.0507
78 30 100 640000 3600 DFT-s-OFDM 256 QAM l@271 17.64 17.08 0.0511
78 30 100 640000 3600 CP-OFDM QPSK 137@68 20.87 20.31 0.1074
78 30 100 640000 3600 CP-OFDM QPSK l1@1 20.77 20.21  0.1050
78 30 100 640000 3600 CP-OFDM QPSK l@271 20.68 20.12  0.1028
78 30 100 641666 3624.99 DFT-s-OFDM P1/2 BPSK  135@67 22.28 21.72  0.1486
78 30 100 641666 3624.99 DFT-s-OFDM PI/2 BPSK l@1 22.43 21.87 0.1538
78 30 100 641666 3624.99 DFT-s-OFDM PI/2 BPSK l@271 22.76 22.2 0.1660
78 30 100 641666 3624.99 DFT-s-OFDM QPSK 135@67 22.28 21.72  0.1486
78 30 100 641666 3624.99 DFT-s-OFDM QPSK l@1 22.28 21.72  0.1486
78 30 100 641666 3624.99 DFT-s-OFDM QPSK @271 21.98 21.42  0.1387
Sporton International Inc. (Kunshan) Page Number 1 A5-2 of A3

TEL : +86-512-57900158
FCC ID: UZ7TEM45A2



amranas. FCC RF Test Report Report No. : FG460505P

78 30 100 641666 3624.99 DFT-s-OFDM 16 QAM 135@67 21.29 20.73  0.1183
78 30 100 641666 3624.99 DFT-s-OFDM 16 QAM l@1 21.49 20.93 0.1239
78 30 100 641666 3624.99 DFT-s-OFDM 16 QAM l@271 21.2 20.64 0.1159
78 30 100 641666 3624.99 DFT-s-OFDM 64 QAM 135@67 19.83 19.27  0.0845
78 30 100 641666 3624.99 DFT-s-OFDM 64 QAM l@1 19.96 19.4 0.0871
78 30 100 641666 3624.99 DFT-s-OFDM 64 QAM l1@271 19.68 19.12  0.0817
78 30 100 641666 3624.99 DFT-s-OFDM 256 QAM  135@67 17.85 17.29  0.0536
78 30 100 641666 3624.99 DFT-s-OFDM 256 QAM l@1 17.65 17.09 0.0512
78 30 100 641666 3624.99 DFT-s-OFDM 256 QAM l1@271 17.33 16.77  0.0475
78 30 100 641666 3624.99 CP-OFDM QPSK 137@68 20.86 20.3 0.1072
78 30 100 641666 3624.99 CP-OFDM QPSK l@1 20.82 20.26  0.1062
78 30 100 641666 3624.99 CP-OFDM QPSK 1@271 20.51 19.95  0.0989
78 30 100 643332 3649.98 DFT-s-OFDM PI/2 BPSK  135@67 22.27 21.71  0.1483
78 30 100 643332 3649.98 DFT-s-OFDM PI/2 BPSK l@1 22.43 21.87 0.1538
78 30 100 643332 3649.98 DFT-s-OFDM PI/2BPSK  1@271 22.04 21.48 0.1406
78 30 100 643332 3649.98 DFT-s-OFDM QPSK 135@67 22.22 21.66  0.1466
78 30 100 643332 3649.98 DFT-s-OFDM QPSK l1@1 22.37 21.81 0.1517
78 30 100 643332 3649.98 DFT-s-OFDM QPSK l@271 21.89 21.33 0.1358
78 30 100 643332 3649.98 DFT-s-OFDM 16 QAM 135@67 21.37 20.81 0.1205
78 30 100 643332 3649.98 DFT-s-OFDM 16 QAM l1@1 21.63 21.07  0.1279
78 30 100 643332 3649.98 DFT-s-OFDM 16 QAM l@271 21.11 20.55 0.1135
78 30 100 643332 3649.98 DFT-s-OFDM 64 QAM 135@67 19.91 19.35 0.0861
78 30 100 643332 3649.98 DFT-s-OFDM 64 QAM l@1 20.01 19.45 0.0881
78 30 100 643332 3649.98 DFT-s-OFDM 64 QAM 1@271 19.61 19.05 0.0804
78 30 100 643332 3649.98 DFT-s-OFDM 256 QAM  135@67 17.87 17.31  0.0538
78 30 100 643332 3649.98 DFT-s-OFDM 256 QAM l@1 17.82 17.26  0.0532
78 30 100 643332 3649.98 DFT-s-OFDM 256 QAM 1@271 17.29 16.73  0.0471
78 30 100 643332 3649.98 CP-OFDM QPSK 137@68 20.78 20.22  0.1052
78 30 100 643332 3649.98 CP-OFDM QPSK l1@1 20.94 20.38 0.1091
78 30 100 643332 3649.98 CP-OFDM QPSK l@271 20.48 19.92  0.0982
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Transmitter Conducted Output Power And EIRP, (Gt - Lc)=0.65dB

Software Version: 23.06.1602

FR1 N78 UL MIMO(Ant4+6)

Band (ﬁﬁf) Ba?r\mzi?th A ('Jﬁi) e 1R PO\A'/AeI\rIZ;me) PowAe’\rl&GBm) F’Cof\)/cgrlzgl;eni) (ﬁganlj) E({/s;j
78 30 20 637334  3560.01 CF(’?‘S;?M 1@1 18.84 19.39 22.13 2278 0.1897
78 30 20 637334  3560.01 ClF’G‘%FAE,:AM 1@1 18.61 18.85 21.74 2239 0.1734
78 30 20 641666 3624.99 C%g’gfg’\" 1@1 19 19.38 22.20 2285  0.1928
78 30 20 641666 3624.99 Cfé%';'i/l’\" 1@1 18.72 19.06 21.90 2255  0.1799
78 30 20 646000 3690 CF(SS;'?M 1@1 19.05 19.41 22.24 2289  0.1945
78 30 20 646000 3690 Cfé%';'i/l’\" 1@1 18.76 18.86 21.82 2247 0.1766
78 30 30 637668  3565.02 CF(SS;'?M 1@1 18.93 19.46 22.21 2286  0.1932
78 30 30 637668  3565.02 Cfé%';'i/l’\" 1@1 18.63 18.84 21.75 24 01738
78 30 30 641666 3624.99 CF(SS;'?M 1@1 19.08 19.32 22.21 2286  0.1932
78 30 30 641666 3624.99 Cfé%';'i/l’\" 1@1 18.72 19.01 21.88 2253 0.1791
78 30 30 645666 3684.99 CF(SS;'?M 1@1 18.96 19.4 22.20 2285  0.1928
78 30 30 645666 3684.99 Cfé%';'iﬂ’\" 1@1 18.69 18.8 21.76 2241 01742
78 30 40 638000 3570 CFSSEEM 1@1 19.13 19.2 22.18 2283  0.1919
78 30 40 638000 3570 Cfé%m\" 1@1 187 18.01 21.82 2247 0.1766
78 30 40 641666 3624.99 CFSS;E(’M 1@1 19.06 19.43 22.26 2291  0.1954
78 30 40 641666 3624.99 Cfé%m\" 1@1 18.82 19.1 21.97 2262  0.1828
78 30 40 645332  3679.98 CFSS;E(’M 1@1 19.03 19.44 22.25 229 0.1950
78 30 40 645332  3679.98 Cfé%m\" 1@1 18.65 18.98 21.83 2248  0.1770
78 30 50 638334 3575.01 CFSS;E(’M 1@1 18.78 19.26 22.04 2269  0.1858
78 30 50 638334 3575.01 Cfé%m\" 1@1 18.65 18.63 21.65 223 0.1698
78 30 50 641666 3624.99 CFSS;E(’M 1@1 18.87 19.49 22.20 2285  0.1928
78 30 50 641666 3624.99 Cfé%';?ﬂ'\" 1@1 18.62 18.86 2175 24 01738
78 30 50 645000 3675 CF(’?'SS?M 1@1 18.85 19.44 22.17 2282  0.1914
78 30 50 645000 3675 Cfé%';?ﬂ'\" 1@1 18.67 18.85 21.77 2242 0.1746
78 30 60 638668 358002 CF(’?'SS?M 1@1 18.75 19.17 21.98 2263 0.1832
78 30 60 638668  3580.02 Cfé%';?ﬂ'\" 1@1 18.64 18.64 21.65 223 0.1698
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78 30 60 641666 3624.99 CF(’?‘S;?M 1@1 18.82 1952 22.19 2284 01923
78 30 60 641666 3624.99 ClF’G‘%FAEI’\AM 1@1 18.61 18.91 21.77 2242 0.1746
78 30 60 644666  3669.99 CF(’?‘S;?M 1@1 18.81 19.47 22.16 2281 0.1910
78 30 60 644666 3669.99 Clpé%';'?w'\" 1@1 18.58 18.76 21.68 2233 0.1710
78 30 70 630000 3585 CFSSEEM 1@1 18.7 19.2 21.97 2262  0.1828
78 30 70 630000 3585 Cfé%'m\" 1@1 18.42 18.63 21.54 2219  0.1656
78 30 70 641666 3624.99 CFSSEEM 1@1 18.78 19.33 22.07 2272 0.1871
78 30 70 641666 3624.99 Cfé%'m\" 1@1 18.34 18.95 21.67 2232 0.1706
78 30 70 644332 3664.98 CFSSEEM 1@1 18.76 19.49 22.15 228 0.1905
78 30 70 644332 3664.98 Cfé%';?ﬂ'\" 1@1 1858 18.77 21.69 2234 01714
78 30 80 639334 359001 C'ZSEEM 1@1 1855 19.25 21.92 2257 0.1807
78 30 80 639334 359001 Cfé%';?ﬂ'\" 1@1 18.26 18.63 21.46 2211  0.1626
78 30 80 641666 3624.99 C'ZSEEM 1@1 18.68 19.3 22.01 2266  0.1845
78 30 80 641666 3624.99 Cfé%';?ﬂ'\" 1@1 18.34 18.64 2150 2215  0.1641
78 30 80 644000 3660 C'ZSEEM 1@1 18.65 19.39 22.05 227 0.1862
78 30 80 644000 3660 Cfé%';?ﬂ'\" 1@1 18.34 18.83 21.60 2225  0.1679
78 30 90 639668 3595.02 C'ZSEEM 1@1 18.63 19.31 21.99 2264  0.1837
78 30 90 639668 3595.02 Cfé%';?ﬂ’\" 1@1 18.28 18.65 21.48 2213 0.1633
78 30 90 641666 3624.99 CZSSEM 1@1 18.76 19.23 22.01 22,66  0.1845
78 30 90 641666 3624.99 Cfé%i'iﬂ'\" 1@1 18.25 18.65 21.46 2211 0.1626
78 30 90 643666 3654.99 CFSS;?M 1@1 18.73 19.48 22.13 2278 0.1897
78 30 90 643666 3654.99 Cfé%i'iﬂ'\" 1@1 18.38 18.86 21.64 2229 0.1694
78 30 100 640000 3600 CFSS;?M 137@68 18.67 19.17 21.94 2259 0.1816
78 30 100 640000 3600 CFSS;?M 1@1 18.73 19.22 21.99 2264  0.1837
78 30 100 640000 3600 CFSS;?M 1@271 1852 18.9 21.72 2237 01726
78 30 100 640000 3600 Cfé%i'iﬂ'\" 137@68 18.12 18.68 21.42 2207  0.1611
78 30 100 640000 3600 Cfé%i'iﬂ'\" 1@1 18.33 18.73 21.54 2219 0.1656
78 30 100 640000 3600 Cfé%i'iﬂ'\" 1@271 18 185 21.27 21.92  0.1556
78 30 100 640000 3600 C;%'Rl'\" 137@68 17.47 17.89 20.70 2135  0.1365
78 30 100 640000 3600 C;%'Rl'\" 1@1 1751 18.02 20.78 2143 0.1390
78 30 100 640000 3600 C;%'Rl'\" 1@271 17.23 17.98 20.63 2128 0.1343
78 30 100 640000 3600 %Eéogm" 137@68 15.43 15.96 18.71 1936 0.0863
Sporton International Inc. (Kunshan) Page Number 1 A6-2 of -3

TEL : +86-512-57900158

FCC ID: UZ7TEM45A2




samranis. FCC RF Test Report

Report No. : FG460505P

78 30 100 640000 3600 2‘;’5055&" 1@1 15.23 15.94 18.61 1926  0.0843
78 30 100 640000 3600 2‘;’5055&" 1@271 15.1 15.74 18.44 1009 00811
78 30 100 641666 3624.99 ng’gg’\" 137@68 18.66 19.25 21.98 2263 0.1832
78 30 100 641666 3624.99 CF(’?'S;?M 1@1 18.58 19.27 21.95 226  0.1820
78 30 100 641666 3624.99 C%‘SEEM 1@271 18.38 18.81 21.61 2226  0.1683
78 30 100 641666 3624.99 Cfé%'m\" 137@68 18.17 18.66 21.43 2208  0.1614
78 30 100 641666 3624.99 Cfé%'m\" 1@1 18.4 18.68 2155 222 0.1660
78 30 100 641666 3624.99 Cfé%'m\" 1@271 17.95 18.25 21.11 2176  0.1500
78 30 100 641666 3624.99 C&%’Z’iﬂ'\" 137@68 1751 17.96 20.75 214 0.1380
78 30 100 641666 3624.99 C&%’Z’iﬂ'\" 1@1 17.48 17.99 20.75 214 0.1380
78 30 100 641666 3624.99 C&%’Z’iﬂ'\" 1@271 17.14 17.86 2053 2118  0.1312
78 30 100 641666 3624.99 ggéoggu 137@68 1551 15.97 18.76 1941 00873
78 30 100 641666 3624.99 ggéoggu 1@1 15.34 16.06 18.73 1938 0.0867
78 30 100 641666 3624.99 ggéoggu 1@271 14.99 15.61 18.32 1897  0.0789
78 30 100 643332 3649.98 C'ESEEM 137@68 18.63 19.11 21.89 2254 0.1795
78 30 100 643332 3649.98 C'ESEEM 1@1 18.86 19.61 22.26 2291  0.1954
78 30 100 643332  3649.98 C'ESEEM 1@271 18.28 18.85 2158 2223 0.1671
78 30 100 643332 3649.98 Cfé%';?ﬂ’\" 137@68 18.2 18.69 21.46 2211  0.1626
78 30 100 643332  3649.98 Cfé%'m\" 1@1 18.26 18.92 21.61 2226 0.1683
78 30 100 643332 3649.98 Cfé%i'iﬂ'\" 1@271 17.89 18.18 21.05 217 0.1479
78 30 100 643332  3649.98 C&%’Z’iﬂ'\" 137@68 17.47 17.99 20.75 214 0.1380
78 30 100 643332  3649.98 C&%’Z’iﬂ'\" 1@1 1751 18.38 20.98 21.63  0.1455
78 30 100 643332  3649.98 C&%’Z‘iﬂ'\" 1@271 17.2 17.69 20.46 2111 0.1201
78 30 100 643332  3649.98 %Eéogm" 137@68 15.48 15.97 18.74 1939 0.0869
78 30 100 643332  3649.98 %Eéogm" 1@1 15.29 16.41 18.90 1955  0.0902
78 30 100 643332  3649.98 %Eéogm" 1@271 14.92 15.64 18.31 1896  0.0787
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

: Temperature : 23~25°C
Test Engineer : Bruce - —
Relative Humidity : 41~42%
n48 SA /NR 40MHz / QPSK / ANT4(NR)
— Over S.G. TX Cable | TX Antenna .
Channel Frfsﬂtin;y (5:;2) (:gnnl]t) Limit Power loss Gain Pol?g/zva;tlon
(dB) (dBm) (dB) (dBi)
7099 -62.65 -40 -22.65 -74.11 2.84 14.30 H
10652 -60.86 -40 -20.86 -70.80 3.49 13.43 H
Lowest 14205 -60.59 -40 -20.59 -70.83 3.85 14.09 H
7099 -62.38 -40 -22.38 -73.84 2.84 14.30 V
10652 -60.94 -40 -20.94 -70.88 3.49 13.43 V
14205 -59.96 -40 -19.96 -70.20 3.85 14.09 V
7209 -62.16 -40 -22.16 -73.62 2.84 14.30 H
10817 -59.87 -40 -19.87 -69.81 3.49 13.43 H
Middle 14425 -58.59 -40 -18.59 -68.83 3.85 14.09 H
7209 -61.97 -40 -21.97 -73.43 2.84 14.30 V
10817 -54.57 -40 -14.57 -64.51 3.49 13.43 V
14425 -58.01 -40 -18.01 -68.25 3.85 14.09 V
7319 -62.52 -40 -22.52 -73.98 2.84 14.30 H
10982 -60.57 -40 -20.57 -70.51 3.49 13.43 H
Highest 14645 -59.12 -40 -19.12 -69.36 3.85 14.09 H
7319 -62.68 -40 -22.68 -74.14 2.84 14.30 V
10982 -58.11 -40 -18.11 -68.05 3.49 13.43 V
14645 -59.24 -40 -19.24 -69.48 3.85 14.09 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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EN-DC_13A n48A/LTE 10MHz + NR 40MHz / QPSK / ANTO(LTE) & ANT4(NR)

Channel Frequency EIRP Limit S\r’nelt[ P?)ﬁér T)(lgse;ble LS gr;ti(re]nna Polarization
(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (H/IV)
7099 -61.78 -40 -21.78 -73.24 2.84 14.30 H
10652 -61.50 -40 -21.50 -71.44 3.49 13.43 H

Lowest 14205 -61.74 -40 -21.74 -71.98 3.85 14.09 H
7099 -59.95 -40 -19.95 -71.41 2.84 14.30 V
10652 -60.67 -40 -20.67 -70.61 3.49 13.43 V
14205 -61.41 -40 -21.41 -71.65 3.85 14.09 V
7209 -62.81 -40 -22.81 -74.27 2.84 14.30 H
10817 -57.27 -40 -17.27 -67.21 3.49 13.43 H

Middle 14425 -61.57 -40 -21.57 -71.81 3.85 14.09 H
7209 -62.14 -40 -22.14 -73.60 2.84 14.30 \%
10817 -60.17 -40 -20.17 -70.11 3.49 13.43 \%
14425 -61.04 -40 -21.04 -71.28 3.85 14.09 V
7319 -62.76 -40 -22.76 -74.22 2.84 14.30 H
10982 -61.46 -40 -21.46 -71.40 3.49 13.43 H

Highest 14645 -60.61 -40 -20.61 -70.85 3.85 14.09 H
7319 -62.65 -40 -22.65 -74.11 2.84 14.30 \%
10982 -58.09 -40 -18.09 -68.03 3.49 13.43 \%
14645 -58.63 -40 -18.63 -68.87 3.85 14.09 \

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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n77 SA/NR 100MHz / QPSK / ANT4(NR)
L Over S.G. TX Cable | TX Antenna .
Channel Frf&:in;y (5:;2) (:gnnl]t) Limit Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dB) (dBi)
7099 -59.84 -40 -19.84 -71.30 2.84 14.30 H
10652 -52.08 -40 -12.08 -62.02 3.49 13.43 H
Lowest 14205 -59.74 -40 -19.74 -69.98 3.85 14.09 H
7099 -55.03 -40 -15.03 -66.49 2.84 14.30 V
10652 -45.59 -40 -5.59 -55.53 3.49 13.43 V
14205 -58.63 -40 -18.63 -68.87 3.85 14.09 V
7154 -60.05 -40 -20.05 -71.51 2.84 14.30 H
10729 -55.47 -40 -15.47 -65.41 3.49 13.43 H
Middle 14304 -56.36 -40 -16.36 -66.60 3.85 14.09 H
7154 -54.19 -40 -14.19 -65.65 2.84 14.30 V
10729 -52.55 -40 -12.55 -62.49 3.49 13.43 V
14304 -55.55 -40 -15.55 -65.79 3.85 14.09 V
7198 -62.69 -40 -22.69 -74.15 2.84 14.30 H
10806 -55.76 -40 -15.76 -65.70 3.49 13.43 H
Highest 14403 -58.91 -40 -18.91 -69.15 3.85 14.09 H
7198 -61.03 -40 -21.03 -72.49 2.84 14.30 V
10806 -43.40 -40 -3.40 -53.34 3.49 13.43 V
14403 -55.75 -40 -15.75 -65.99 3.85 14.09 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
UL MIMO n77 / NR 100MHz / QPSK / ANT4+6(NR)
. Over S.G. TX Cable | TX Antenna .
Channel Fr(elt\q/ll:_'ezn)cy (5:;:) (Ialénr:) Limit Power loss Gain Pol?glz\?)tlon
(dB) (dBm) (dB) (dBi)
7099 -61.08 -40 -21.08 -72.54 2.84 14.30 H
10652 -57.74 -40 -17.74 -67.68 3.49 13.43 H
Lowest 14205 -59.63 -40 -19.63 -69.87 3.85 14.09 H
7099 -56.78 -40 -16.78 -68.24 2.84 14.30 V
10652 -53.10 -40 -13.10 -63.04 3.49 13.43 V
14205 -57.87 -40 -17.87 -68.11 3.85 14.09 V
7154 -61.68 -40 -21.68 -73.14 2.84 14.30 H
10729 -59.02 -40 -19.02 -68.96 3.49 13.43 H
Middle 14304 -59.49 -40 -19.49 -69.73 3.85 14.09 H
7154 -57.98 -40 -17.98 -69.44 2.84 14.30 V
10729 -55.19 -40 -15.19 -65.13 3.49 13.43 V
14304 -57.46 -40 -17.46 -67.70 3.85 14.09 V
7198 -62.33 -40 -22.33 -73.79 2.84 14.30 H
10806 -60.57 -40 -20.57 -70.51 3.49 13.43 H
Highest 14403 -58.88 -40 -18.88 -69.12 3.85 14.09 H
7198 -61.49 -40 -21.49 -72.95 2.84 14.30 V
10806 -56.52 -40 -16.52 -66.46 3.49 13.43 V
14403 -54.44 -40 -14.44 -64.68 3.85 14.09 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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EN-DC_30A_n77A/LTE 10MHz + NR 100MHz / QPSK / ANT3(LTE) & ANT4(NR)
" ver .G. TX le | TX Antenn o
Channel Frza&l:_'ezn)cy (Eg?nlz) (Ialgqnlqt) gr:it Piv?er I(?se}sb : Gati?l ° PO'?S/ZVa)t'on
(dB) (dBm) (dB) (dBi)
7099 -61.10 -40 -21.10 -72.56 2.84 14.30 H
10652 -57.07 -40 -17.07 -67.01 3.49 13.43 H
Lowest 14205 -60.93 -40 -20.93 -71.17 3.85 14.09 H
7099 -57.63 -40 -17.63 -69.09 2.84 14.30 V
10652 -51.20 -40 -11.20 -61.14 3.49 13.43 V
14205 -58.94 -40 -18.94 -69.18 3.85 14.09 V
7154 -59.69 -40 -19.69 -71.15 2.84 14.30 H
10729 -57.67 -40 -17.67 -67.61 3.49 13.43 H
Middle 14304 -59.07 -40 -19.07 -69.31 3.85 14.09 H
7154 -56.86 -40 -16.86 -68.32 2.84 14.30 V
10729 -55.55 -40 -15.55 -65.49 3.49 13.43 V
14304 -57.78 -40 -17.78 -68.02 3.85 14.09 \
7198 -62.40 -40 -22.40 -73.86 2.84 14.30 H
10806 -57.59 -40 -17.59 -67.53 3.49 13.43 H
Highest 14403 -59.48 -40 -19.48 -69.72 3.85 14.09 H
7198 -62.22 -40 -22.22 -73.68 2.84 14.30 V
10806 -49.06 -40 -9.06 -59.00 3.49 13.43 V
14403 -58.06 -40 -18.06 -68.30 3.85 14.09 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n78 SA/NR 100MHz / QPSK / ANT4(NR)
. Over S.G. TX Cable | TX Antenna .
Channel Fr(elt\q/ll:_'ezn)cy (5:;:) (Ialénr:) Limit Power loss Gain Pol?glz\?)tlon
(dB) (dBm) (dB) (dBi)
7099 -60.49 -40 -20.49 -71.95 2.84 14.30 H
10652 -53.78 -40 -13.78 -63.72 3.49 13.43 H
Lowest 14205 -60.07 -40 -20.07 -70.31 3.85 14.09 H
7099 -57.25 -40 -17.25 -68.71 2.84 14.30 V
10652 -49.58 -40 -9.58 -59.52 3.49 13.43 V
14205 -57.73 -40 -17.73 -67.97 3.85 14.09 V
7154 -62.17 -40 -22.17 -73.63 2.84 14.30 H
10729 -53.08 -40 -13.08 -63.02 3.49 13.43 H
Middle 14304 -56.73 -40 -16.73 -66.97 3.85 14.09 H
7154 -57.63 -40 -17.63 -69.09 2.84 14.30 V
10729 -47.77 -40 -7.77 -57.71 3.49 13.43 V
14304 -54.94 -40 -14.94 -65.18 3.85 14.09 V
7198 -62.31 -40 -22.31 -73.77 2.84 14.30 H
10806 -52.60 -40 -12.60 -62.54 3.49 13.43 H
Highest 14403 -58.16 -40 -18.16 -68.40 3.85 14.09 H
7198 -59.05 -40 -19.05 -70.51 2.84 14.30 V
10806 -44.22 -40 -4.22 -54.16 3.49 13.43 V
14403 -54.62 -40 -14.62 -64.86 3.85 14.09 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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samronis.  FCC RF Test Report Report No. : FG460505P
UL MIMO n78 / NR 100MHz / QPSK / ANT4+6(NR)
L Over S.G. TX Cable | TX Antenna o
Channel Frf&:in;y (5:;2) (:gnnl]t) Limit Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dB) (dBi)
7099 -62.66 -40 -22.66 -74.12 2.84 14.30 H
10652 -58.14 -40 -18.14 -68.08 3.49 13.43 H
Lowest 14205 -59.30 -40 -19.30 -69.54 3.85 14.09 H
7099 -57.32 -40 -17.32 -68.78 2.84 14.30 V
10652 -56.35 -40 -16.35 -66.29 3.49 13.43 V
14205 -58.92 -40 -18.92 -69.16 3.85 14.09 V
7154 -62.55 -40 -22.55 -74.01 2.84 14.30 H
10729 -58.32 -40 -18.32 -68.26 3.49 13.43 H
Middle 14304 -60.11 -40 -20.11 -70.35 3.85 14.09 H
7154 -59.06 -40 -19.06 -70.52 2.84 14.30 V
10729 -54.63 -40 -14.63 -64.57 3.49 13.43 V
14304 -56.95 -40 -16.95 -67.19 3.85 14.09 V
7198 -62.52 -40 -22.52 -73.98 2.84 14.30 H
10806 -59.62 -40 -19.62 -69.56 3.49 13.43 H
Highest 14403 -58.71 -40 -18.71 -68.95 3.85 14.09 H
7198 -61.28 -40 -21.28 -72.74 2.84 14.30 V
10806 -57.05 -40 -17.05 -66.99 3.49 13.43 V
14403 -54.36 -40 -14.36 -64.60 3.85 14.09 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_13A n78A/LTE 10MHz + NR 100MHz / QPSK / ANTO(LTE) & ANT4(NR)
Channel |Frequency | EIRP Limit S\rﬁtc P?)ﬁér Txlé:sasble ™ g:iinna Polarization
(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (HIV)
7099 -61.22 -40 -21.22 -72.68 2.84 14.30 H
10652 -57.12 -40 -17.12 -67.06 3.49 13.43 H
Lowest 14205 -59.99 -40 -19.99 -70.23 3.85 14.09 H
7099 -59.15 -40 -19.15 -70.61 2.84 14.30 V
10652 -56.40 -40 -16.40 -66.34 3.49 13.43 V
14205 -58.06 -40 -18.06 -68.30 3.85 14.09 V
7154 -60.90 -40 -20.90 -72.36 2.84 14.30 H
10729 -56.24 -40 -16.24 -66.18 3.49 13.43 H
Middle 14304 -57.34 -40 -17.34 -67.58 3.85 14.09 H
7154 -58.92 -40 -18.92 -70.38 2.84 14.30 V
10729 -52.72 -40 -12.72 -62.66 3.49 13.43 V
14304 -55.71 -40 -15.71 -65.95 3.85 14.09 V
7198 -60.66 -40 -20.66 -72.12 2.84 14.30 H
10806 -54.82 -40 -14.82 -64.76 3.49 13.43 H
Highest 14403 -59.64 -40 -19.64 -69.88 3.85 14.09 H
7198 -59.57 -40 -19.57 -71.03 2.84 14.30 V
10806 -49.75 -40 -9.75 -59.69 3.49 13.43 V
14403 -56.18 -40 -16.18 -66.42 3.85 14.09 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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